
SavE ThESE 
inSTrucTionS For 
FuTurE rEFErEncE.

aTTach Your 
rEcEiPT hErE
Keep a copy of your proof of purchase 
or order confirmation which will be 
needed if you need to contact us 
about warranty coverage.

Purchase Date: 

Assembly Instruction

Missing pieces, need help with assembly or have broken parts?
Please reach out to our customer service team directly via email (quickest option) or phone between 
10:00am – 6:00pm Monday through Friday (EST). 
Information we need: copy of original PO, shipping address (for new parts), your contact information
and pictures of the issue.

Email – patioservices@gmail.com

Phone – 248-606-9545

UPC:730050168961



      2

BEFORE YOU BEGIN
Before beginning assembly, make sure all parts are present. Compare parts received with the “Parts List.” If 
any part is missing or damaged, do NOT attempt to assemble the product. Please read and understand this 
entire manual before attempting to assemble, operate or install this product. If you have any questions 
regarding the product, please contact customer service.

GENERAL INFORMATION
Your new table is made from the finest materials available. It should provide many years of enjoyment with 
minimal care.

Keep your table clean and apply a coat of wax a few times a year. For best results, clean the table with 
warm soapy water and use an outdoor furniture wax. If you use furniture covers, always make sure the 
table is clean and completely dry before covering as mold may form in dark, wet places. Check the bolts on 
your table regularly to make sure they are tight.

To provide a rust free product this table is made of Cast Aluminum which is a relatively soft material. Be 
careful not to over tighten your hardware. Stripped hardware is not covered under the manufacturer’s 
warranty. The weight limit for this table is 400 lbs.

SAFETY INFORMATION
WARNING
DO NOT stand or allow children to stand on the assembled product. DO NOT lean the table on two legs or 
allow it to be placed on an uneven surface. DO NOT tighten bolts completely until instructed to do so. After 
final alignment, make sure all nuts and bolts are securely fastened. NEVER use a power tool to assemble or 
tighten your furniture. Perform periodic checks to make sure the hardware is secure and tighten if needed.

CAUTION
READ all instruction before beginning assembly. Failure to do so may result in faulty assembly and potential 
injury. Assemble the item on a soft, non-abrasive surface such as a carpet or cardboard to avoid damaging 
the item.

INFORMATION



ParTS LiST

      3

ParT DEScriPTion QuanTiTY

A Table Top 1

B Table Leg 4

C Leg Support 1

harDWarE conTEnTS

C

A

B

G
Wrench

Qty: 1

F

Washer/Spring Washer
/nut/Plastic cap (8mm)

E

6x30mm Bolt/Washer/
Spring Washer  (6mm) 

Qty: 9

D

Qty: 9
(8 for assem + 1 extra)

(8 for assem + 1 extra)

8x30mm Stud 
Qty: 9

(8 for assem + 1 extra)

I
aadjustable Fdjustable Foooott 

Qty:  11 
((PPrre-Ie-Installednstalled))

Screwdriver
H

Qty: 1



aSSEMBLY

      4

3

ASSEMBLY TABLE
   Attach the round leg support C to the Four legs       

Tighten with Wrench.then cover all nuts with  
Plastic Caps E/F.

            Hardware Used: 8-Bolt 6X30mm
8 - Washer, Spring Washer 6mm

2   
     using Bolts F ,washers/Spring washers F

4

ASSEMBLY TABLE

            Hardware Used:8 - Stud 8x30mm

8 - Washer, Spring Washer, Nut 8mm

1 surface.Fix the studs D into the table top,then fit the
three table legs B over the fixed studs D and bolt in 
position using washers/Spring washers/and nuts E .DO 
NOT OVER TIGHTEN.

      Lay the table top A  upside down on an even soft clean 


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 62195.pdf
	Bookmarks from 62195火炉桌说明书.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61490 圈三件套.pdf
	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 62195.pdf
	Bookmarks from 62195火炉桌说明书.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 222.pdf
	页面 1
	视图
	new_view_1




	Bookmarks from 61490 圈三件套.pdf
	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 62195.pdf
	Bookmarks from 62195火炉桌说明书.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 222.pdf
	页面 1
	视图
	new_view_1



	Bookmarks from 61490 圈三件套 backup.pdf
	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 62195.pdf
	Bookmarks from 62195火炉桌说明书.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 222.pdf
	页面 1
	视图
	new_view_1




	Bookmarks from 61490 圈三件套 backup.pdf
	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 62195.pdf
	Bookmarks from 62195火炉桌说明书.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16


	Bookmarks from 61908.pdf
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

	Bookmarks from 222.pdf
	页面 1
	视图
	new_view_1





	Bookmarks from B1105新蝴蝶三件套说明书线条图.pdf
	页 1
	页 2
	页 3
	页 4

	Bookmarks from B1105新蝴蝶三件套说明书线条图.pdf
	页 1
	页 2
	页 3
	页 4




